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s Keysight Spectrum Analyzer - Swept SA |

CORREC | SENSE:INT] | ALIGN AUTO  [09:36:06 PM Apr29, 2021
#Avg Type: RMS TRAG Frequency
PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 26 dB

Mkr1 6.874 0 GHz Auto Tune
-4.231 dBm

Center Freq
6.875000000 GHz

StartFreq
6.825000000 GHz

L]
=3
(=]
-
|
-
@
=

6.925000000 GHz

-°|

CF Ste
10.000000 MHz
uto Man

Freq Offset
0Hz

Scale Type

Span 100.0 MHz Lin
#VBW 5.0 MHz* Sweep 1.000 ms (1001 pts)

MSG STATUS

Plot 7-325. In-Band Emission Measurement Plot MIMO ANT2 (20MHz 802.11a (UNII Band 7) — Ch. 185)

s Keysight Spectrum Analyzer - Swept SA

[ [ e

CORREC | SENSE:INT] | ALIGN AUTO  [DB:38:45 PM
#Avg Type: RMS Frequency
PNO: Fast ~—»— 1rig: FreeRun Avg|Hold:>100/100

IFGain:Low #Atten: 26 dB

Mkr1 6.533 0 GHz Auto Tune
-4.136 dBm

Center Freq
6.535000000 GHz

StartFreq
6.485000000 GHz

Stop Freq
6.585000000 GHz

-°|

CF Ste
10.000000 MHz
Man

uto

FreqOffset
0 Hz

Scale Type

Center 6.53500 GHz Span 100.0 MHz |5 Lin
#Res BW 470 kHz #VBW 5.0 MHz*

MSG STATUS

Plot 7-326. In-Band Emission Measurement Plot MIMO ANT2 (20MHz 802.11ax (UNII Band 7) — Ch. 117)
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e KEYsight Spectrum Analyzer - Swept SA |i”i“£/

RL RF 4 CORREC SENSE:INT| SOURCE OFF | ALTGN AUTO \01:54150 PM Apri0, 2021
#Avg Type: RMS Frequency

z Trig: Free Run Avg|Hold: 100/100
PNO: Fast ——
PASS IFGain:Low #Atten: 26 dB

Mkr1 6.697 6 GHz Auto Tune
10 gBiciv_Ref 16.00 dBm s B |

Trace 1P
il O

6.695000000 GHz
|

StartFreq
6.645000000 GHz

StopFreq
6.745000000 GHz
B

CF Step
10.000000 MHz
Auto Man

Freq Offset

0Hz

| B
Scale Type

Center 6.69500 GHz Span 100.0 MHz |55 Lin

#Res BW 470 kHz #VBW §.0 MHz* Sweep 1.000 ms (1001 pts) |
MSG

Plot 7-327. In-Band Emission Measurement Plot MIMO ANT2 (20MHz 802.11ax (UNII Band 7) — Ch. 149)

e KEYsight Spectrum Analyzer - Swept SA |i”i“£/

RL RF 500 A CORREC SENSE:INT| SOURCE OFF | ALTGN AUTO \01:55152 PM Apri0, 2021
#Avg Type: RMS Frequency

z Trig: Free Run Avg|Hold: 100/100
PNO: Fast ——
PASS IFGain:Low #Atten: 26 dB

Auto Tune

CenterFreq
6.875000000 GHz

StartFreq
6.825000000 GHz

StopFreq
6.925000000 GHz
B

CF Step
10.000000 MHz
Auto Man

Freq Offset

0Hz

| B
Scale Type

Center 6.87500 GHz Span 100.0 MHz |55 Lin

#Res BW 470 kHz #VBW §.0 MHz* Sweep 1.000 ms (1001 pts) |
MSG

Plot 7-328. In-Band Emission Measurement Plot MIMO ANT2 (20MHz 802.11ax (UNIl Band 7) — Ch. 185)
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RF 500 AC | CORREC SENSE:INT] SOURCE OFF ALIGN AUTO _ [01:57:11 PM Apr10, 2021
#Avg Type: RMS TRAC Frequency

PNO: Fast ~—»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 26 dB

' Keysight Spectrum Analyzer - Swept SA

Mkr1 6.566 8 GHz Auto Tune
1L%gBidiv Ref 16.00 dBm “4 558 dBm I

Trace 1P
Center Freq
6.565000000 GHz
StartFreq
6.465000000 GHz
| |
Stop Freq
6.665000000 GHz

CF Step
20.000000 MHz
Auto Man

||
Freq Offset

0 Hz
||
Scale Type

Center 6.5650 GHz Span 200.0 MHz |52 Lin

#Res BW 910 kHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts)
wsa | |

Plot 7-329. In-Band Emission Measurement Plot MIMO ANT2 (40MHz 802.11ax (UNII Band 7) — Ch. 123)

Swept oA o es)
AC CORREC SENSE:INT| SOURCE OFF | ALIGN AUTO

#Avg Type: RMS Frequency

PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 26 dB

. Keysight Spectrum Analyz

Auto Tune

Center Freq
6.725000000 GHz

StartFreq
6.625000000 GHz

stopFreq
6.825000000 GHz
| e |

CF Step
20.000000 MHz
Auto Man

Freq Offset

0Hz
||
Scale Type

Center 6.7250 GHz Span 200.0 MHz |5 Lin

#Res BW 910 kHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts) |
MSG

Plot 7-330. In-Band Emission Measurement Plot MIMO ANT2 (40MHz 802.11ax (UNIl Band 7) — Ch. 155)

MEASUREMENT REPORT Approved by:
FCC ID: A3LSMF926JPN G
(CERTIFICATION) @ Quality Manager
Test Report S/N: Test Dates: EUT Type: Page 203 of 261
1M2106230070-11-R1.A3L | 04/07/2021 — 06/08/2021 |Portable Tablet 9
© 2021 PCTEST V 9.0 02/01/2019

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly
of contents thereof, please contact INFO@PCTEST.COM.



i\ PCTEST"

Proud to be part of @

Keysight Spectrum Analyzer - Swept SA ===

RL RF 500 DC | CORREC SENSE:INT] ALIGN AUTO | 07:07:01 PM May 28, 2021
#Avg Type: RMS TRAC Frequency

= Trig: Free Run Avg|Hold: 100/100
PNO: Fast ~—*—
PASS IFGain:Low #Atten: 26 dB

Mkr1 6.847 8 GHz Auto Tune
(0 gBiciv_Ref 25.00 dBm e Sz |

il I I

Center Freq
6.845000000 GHz

StartFreq
6.745000000 GHz

Stop Freq
6.945000000 GHz
||

CF Step
20.000000 MHz
Auto Man

Freq Offset
0 Hz
| e |
Scale Type

Center 6.8450 GHz Span 200.0 MHz |5 Lin

#Res BW 910 kHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts) |

Plot 7-331. In-Band Emission Measurement Plot MIMO ANT2 (40MHz 802.11ax (UNII Band 7) — Ch. 179)

Swept SA e
Q. AC CORREC | SENSE:INT] SOURCE OFF | ALIGN AUTO [02:03:00 PM Apr1a,
#Avg Type: RMS TRAG Frequency

PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 26 dB

Mkr1 6.555 4 GHz Auto Tune
-5.330 dBm - I

Center Freq
6.545000000 GHz

StartFreq
6.345000000 GHz

Stop Freq
6.745000000 GHz
| |

CF Step
40.000000 MHz
Auto Man

Freq Offset
0 Hz
[ |
Scale Type

Center 6.5450 GHz Span 400.0 MHz |5 Lin

#Res BW 1.8 MHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts) |
IMSG

Plot 7-332. In-Band Emission Measurement Plot MIMO ANT2 (80MHz 802.11ax (UNIl Band 7) — Ch. 119)

MEASUREMENT REPORT Approved by:
FCC ID: A3LSMF926JPN G
Proud fo be partof @ (CERTIFICATION) @ Quality Manager
Test Report S/N: Test Dates: EUT Type: Page 204 of 261
1M2106230070-11-R1.A3L | 04/07/2021 — 06/08/2021 |Portable Tablet 9
© 2021 PCTEST V 9.0 02/01/2019

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly
of contents thereof, please contact INFO@PCTEST.COM.



i\ PCTEST"

Proud to be part of @

' Keysight Spectrum Analyzer - Swept SA

10 dBidiv
Log

RF 500 AC

Ref 16.00 dBm

CORREC

PNO: Fast —»—
IFGain:Low

SENSE:INT| SOURCE OFF

ALIGN AUTO ‘EIZ:EI4:EI3 PM Apri0, 2021

Trig: Free Run
#Atten: 26 dB

#Avg Type: RMS
Avg|Hold: 1001100

Mkr1 6.701 8 GHz
-5.133 dBm

il A N I A

Center 6.7050 GHz
#Res BW 1.8 MHz

IMSG

#VBW 8.0 MHz*

Span 400.0 MHz

B

Auto Tune

Center Freq
6.705000000 GHz

StartFreq
6.505000000 GHz

Stop Freq
6.905000000 GHz

CF Step
40.000000 MHz
Auto Man

Freq Offset
0 Hz
| e |
Scale Type

Log Lin

Sweep 1.000 ms (1001 pts) |

Plot 7-333. In-Band Emission Measurement Plot MIMO ANT2 (80MHz 802.11ax (UNII Band 7) — Ch. 151)

' Keysight Spectrum Analyzer - Swept SA

= e s

oL

RF S AC

PASS

10 dBidiv
Log

Ref 16.00 dBm

i

CORREC

P
IFGain:

SENSE:INT| SOURCE OFF

ALIGN AUTO ‘D3:31127 PMAprii1, 2021

ast —»— 1rig: Free Run
#Atten: 26 dB

Low

#VBW 8.0 MHz*

#Avg Type: RMS
Avg|Hold: 100/100

Mkr1 6.867 8 GHz
-5.802 dBm

Span 400.0 MHz
Sweep 1.000 ms (1001 pts)

STATUS

Frequency

Auto Tune

CenterFreq
6.865000000 GHz

StartFreq
6.665000000 GHz

StopFreq
7.065000000 GHz

uI

CF Ste
40.000000 MHz
Auto Man

Freq Offset

o
I
N

Scale Type

=

Log n

Plot 7-334. In-Band Emission Measurement Plot MIMO ANT2 (80MHz 802.11ax (UNIl Band 7) — Ch. 183)
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RF 500 AC | CORREC SENSE:INT| SOURCE OFF ALIGN AUTO | 02:12:29 PM Apr10, 2021
#Avg Type: RMS TRAC Frequency

PNO: Fast ~—»— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 26 dB

' Keysight Spectrum Analyzer - Swept SA

Mkr1 6.641 0 GHz Auto Tune
[0 gBiciv_Ref 16.00 dBm o)l |

Nl N N I A
I .

Center Freq
6.665000000 GHz

StartFreq
6.265000000 GHz

Stop Freq
7.065000000 GHz
|G|

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz
|
Scale Type

Center 6.6650 GHz Span 800.0 MHz |5 Lin

#Res BW 3.0 MHz #VBW 50 MHz* Sweep 1.333 ms (1001 pts)
= |

Plot 7-335. In-Band Emission Measurement Plot MIMO ANT2 (160MHz 802.11ax (UNII Band 7) — Ch. 143)

Swept oA o es)
AC CORREC SENSE:INT| SOURCE OFF | ALIGN AUTO

#Avg Type: RMS Frequency

PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 26 dB

. Keysight Spectrum Analyz

Mkr1 6.813 8 GHz SLOHILE
<5749 B

Center Freq
6.825000000 GHz

StartFreq
6.425000000 GHz

stopFreq
7.225000000 GHz
| e |

CF Step
80.000000 MHz
Auto Man

Freq Offset

0Hz
||
Scale Type

Center 6.8250 GHz Span 800.0 MHz |5 Lin

#Res BW 3.0 MHz #VBW 50 MHz* Sweep 1.333 ms (1001 pts) |
MSG

Plot 7-336. In-Band Emission Measurement Plot MIMO ANT2 (160MHz 802.11ax (UNII Band 7) — Ch. 175)
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MIMO Antenna-2 In-Band Emission Measurements - (UNIl Band 8)

e Keysight Spectrum Analyzer - Swept SA |
CORREC | SENSE:INT] | ALIGN AUTO  [09:37:13 PM Apr29, 2021

#Avg Type: RMS Frequency
PNO: Fast —»— 1rig: Free Run Avg|Hold:>100/100

ﬂ IFGain:Low #Atten: 26 dB

E=R[rEn

Mkr1 6.898 0 GHz Auto Tune
10 dBidiv Ref 25.00 dBm 4125 dBrm

Trace 1P
Center Freq

6.895000000 GHz

StartFreq
6.845000000 GHz

Stop Freq
6.945000000 GHz

-°|

CF Ste
10.000000 MHz
Man

=
=
{=]

Freq Offset
0Hz

Scale Type

.

-

Center 6.89500 GHz Span 100.0 MHz |5 Lin
#Res BW 470 kHz #VBW 5.0 MHz* Sweep 1.000 ms (1001 pts)

MSG STATUS

Plot 7-337. In-Band Emission Measurement Plot MIMO ANT2 (20MHz 802.11a (UNII Band 8) — Ch. 189)

. Keysight Spectrum Analyzer - Swept SA

=N

CORREC | SENSE:INT] | ALIGN AUTO  [09:38:43PM
#Avg Type: RMS TRAC Frequency
PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100

ﬂ IFGain:Low #Atten: 26 dB

Mkr1 6.993 9 GHz Auto Tune
-4.295 dBm

Center Freq
6.995000000 GHz

StartFreq
6.945000000 GHz

Stop Freq
7.045000000 GHz

-°|

CF Ste
10.000000 MHz
uto Man

Freq Offset
0Hz

Scale Type

Center 6.99500 GHz Span 100.0 MHz Lin
#Res BW 470 kHz #VBW 5.0 MHz*

MSG STATUS

Plot 7-338. In-Band Emission Measurement Plot MIMO ANT2 (20MHz 802.11a (UNIl Band 8) — Ch. 209)
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. Keysight Spectrum Analyzer - Swept SA

CORREC | SENSE:INT] | ALIGN AUTO  [09:30:43 PM Apr29, 2021
#Avg Type: RMS TRAG Frequency
PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 26 dB

Mkr1 7.114 0 GHz Auto Tune
-4.339 dBm

Center Freq
7.115000000 GHz

StartFreq
7.065000000 GHz

Stop Freq
7.165000000 GHz

CF Step
10.000000 MHz
Man

Freq Offset
0Hz

Scale Type

Lin

| == |
SENSE:INT] SOURCE OFF | ALIGN AUTO  [03:34:32PM
#Avg Type: RMS TRAG Frequency
PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 26 dB

Mkr1 6.891 5 GHz | [RACRLS
Log T -4.439 dBm

g
.

Center Freq
6.895000000 GHz

StartFreq
6.845000000 GHz

Stop Freq
6.945000000 GHz

CF Step
10.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Center 6.89500 GHz Span 100.0 MHz |55 Lin

#Res BW 470 kHz #VBW 5.0 MHz* Sweep 1.000 ms (1001 pts) |
IMSG

Plot 7-340. In-Band Emission Measurement Plot MIMO ANT2 (20MHz 802.11ax (UNIl Band 8) — Ch. 189)
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RF 500 AC | CORREC SENSE:INT| SOURCE OFF ALIGN AUTO | 03:36:41 PM Apri1, 2021
#Avg Type: RMS TRAC Frequency

PNO: Fast ~—»— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 26 dB

' Keysight Spectrum Analyzer - Swept SA

Mkr1 6.996 5 GHz Auto Tune
[0 gBiciv_Ref 16.00 dBm oz |

Trace 1P
Center Freq

6.995000000 GHz
B

StartFreq
6.945000000 GHz

Stop Freq
7.045000000 GHz
||

CF Step
10.000000 MHz
Auto Man

Freq Offset
0 Hz
| e |
Scale Type

Center 6.99500 GHz Span 100.0 MHz |5 Lin

#Res BW 470 kHz #VBW 5.0 MHz* Sweep 1.000 ms (1001 pts) |

Plot 7-341. In-Band Emission Measurement Plot MIMO ANT2 (20MHz 802.11ax (UNII Band 8) — Ch. 209)

Swept SA e
Q. AC CORREC | SENSE:INT] SOURCE OFF | ALIGN AUTO [03:37:41 PM Apr1i,
#Avg Type: RMS TRAG Frequency

PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 26 dB

Mkr1 7.112 6 GHz Auto Tune
-4.016 dBm - I

Center Freq
7.115000000 GHz

StartFreq
7.065000000 GHz

Stop Freq
7.165000000 GHz
| |

CF Step
10.000000 MHz
Auto Man

Freq Offset
0 Hz
[ |
Scale Type

Center 7.11500 GHz Span 100.0 MHz |55 Lin

#Res BW 470 kHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts) |
IMSG

Plot 7-342. In-Band Emission Measurement Plot MIMO ANT2 (20MHz 802.11ax (UNIl Band 8) — Ch. 233)
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RF 500 AC | CORREC SENSE:INT| SOURCE OFF ALIGN AUTO | 02:00:14 PM Apr10, 2021
#Avg Type: RMS TRAC Frequency

PNO: Fast ~—»— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 26 dB

' Keysight Spectrum Analyzer - Swept SA

Mkr1 6.851 8 GHz Auto Tune
[0 gBiciv_Ref 16.00 dBm o Stz |

il A N I A

Center Freq
6.845000000 GHz

StartFreq
6.745000000 GHz

Stop Freq
6.945000000 GHz
||

CF Step
20.000000 MHz
Auto Man

| —
Freq Offset
0 Hz

| e |
Scale Type

Center 6.8450 GHz Span 200.0 MHz |5 Lin

#Res BW 910 kHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts) |

Plot 7-343. In-Band Emission Measurement Plot MIMO ANT2 (40MHz 802.11ax (UNII Band 8) — Ch. 187)

| == |
CORREC [ [ SENSE:INT| SOURCE OFF | ALIGN AUTO _ [03:45:41 PM
#Avg Type: RMS TRAG Frequency
PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 26 dB

Mkr1 7.003 0 GHz | [RACRG
Log T 25.139 dBm |

. race 1P
Center Freq

7.005000000 GHz
||

StartFreq
6.905000000 GHz

Stop Freq
7.105000000 GHz
|||

CF Step
20.000000 MHz
Auto Man

Freq Offset

0 Hz
| |
Scale Type

Center 7.0050 GHz Span 200.0 MHz |55 Lin

#Res BW 910 kHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts) |
IMSG

Plot 7-344. In-Band Emission Measurement Plot MIMO ANT2 (40MHz 802.11ax (UNII Band 8) — Ch. 211)
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s Keysight Spectrum Analyzer - Swept SA

CORREC | SENSE:INT] | ALIGN AUTO  [12:07:42 PMJun 05, 2021
#Avg Type: RMS TRAC Frequency
PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 26 dB

Mkr1 7.067 0 GHz Auto Tune
-2.288 dBm

Center Freq
7.085000000 GHz

StartFreq
6.985000000 GHz

Stop Freq
7.185000000 GHz

CF Step
20.000000 MHz
Auto Man

Freq Offset
0Hz

Scale Type

Center 7.0850 GHz Lin
#Res BW 910 kHz

=
AC CORREC SENSE:INT| SOURCE OFF | ALIGN AUTO
#Avg Type: RMS Frequency
PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 26 dB

Mkr1 6.938 6 GHz SLOHILE
-5.236 B

Center Freq
6.945000000 GHz

StartFreq
6.745000000 GHz

stopFreq
7.145000000 GHz
| e |

CF Step
40.000000 MHz
Auto Man

Freq Offset

0Hz
||
Scale Type

Center 6.9450 GHz Span 400.0 MHz |5 Lin

#Res BW 1.8 MHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts) |
MSG

Plot 7-346. In-Band Emission Measurement Plot MIMO ANT2 (80MHz 802.11ax (UNIl Band 8) — Ch. 199)
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RF 500 AC | CORREC SENSE:INT| SOURCE OFF ALIGN AUTO | 03:48:59 PM Apri1, 2021
#Avg Type: RMS TRAC Frequency

PNO: Fast ~—»— 1rig: FreeRun Avg|Hold: 100/100
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7.6 Contention Based Protocol — 802.11a/ax
§15.407(d)(6)

Test Overview and Limit

Indoor access points, subordinate devices and client devices operating in the 5.925-7.125 GHz band (herein
referred to as unlicensed devices) are required to use technologies that include a contention-based protocol to avoid
co-channel interference with incumbent devices sharing the band. To ensure incumbent co-channel operations are
detected in a technology-agnostic manner, unlicensed devices are required to detect co-channel radio frequency
energy (energy detect) and avoid simultaneous transmission.

Unlicensed indoor low-power devices must detect co-channel radio frequency power that is at least -62 dBm or
lower. Upon detection of energy in the band, unlicensed low power indoor devices must vacate the channel and
stay off the channel as long as detected radio frequency power is equal to or greater than the threshold (-62 dBm).
The -62 dBm (or lower) threshold is referenced to a 0 dBi antenna gain.

To ensure incumbent operations are reliably detected in the band, low power indoor devices must detect RF energy
throughout their intended operating channel.

Test Procedure Used

ANSI C63.10-2013 — Section 12.3.2.2
KDB 987594 D02

Test Settings

1) Using the AWGN signal source, generate (but do not transmit, i.e., RF OFF) a 10 MHz-wide AWGN signal.
Use Table 1 to determine the center frequency of the 10 MHz AWGN signal relative to the EUT’s channel
bandwidth and center frequency.

2) Connect the AWGN signal source to antenna 1, as shown in Figure 3, and transmit the signal (RF ON).

3) Using signal analyzer 1 and antenna 2, measure the AWGN signal power level. Align antenna 2 and antenna
1 to maximize emission.

4) Using equation 1, correct the measured power Pumeas by the gain of antenna 2, G2 and all cable losses and
attenuations L to obtain the AWGN signal power level at antenna 2, P2.

5) Set the corrected power P2 to an extremely low level (more than 20 dB below the -62 dBm threshold).

6) Place the EUT exactly where antenna 2 was. Configure the EUT to transmit a constant duty cycle.

7) Set the operating parameters of the EUT including power level, operating frequency, modulation and
bandwidth.

8) Set the signal analyzer 1 center frequency to the nominal EUT channel center frequency. The span range
of the signal analyzer shall be between two times and five times the OBW of EUT.

9) Monitor the signal analyzer 1 to verify if AWGN signal has been detected and EUT has ceased transmission.
If the EUT continues to transmit, then incrementally increase the AWGN signal power level until the EUT
stops transmitting.

10) Determine and record the AWGN signal power level at which the EUT ceased transmission. Repeat the
procedure at least 10 times to verify the EUT can detect the AWGN signal with 90% (or better) level of
certainty.

11) Refer to Table 1 to determine number of times the detection threshold testing needs to be repeated. If testing
is required more than once, then go back to step 5, choose a different center frequency for the AWGN signal
and repeat the process.
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Test Setup
The EUT and measurement equipment were set up as shown in the diagram below.
Ant. 1 Ant, 2
AWGN Signal Source oV —» o Signal Analyzer 1
A" " N
ATI'E“.I AttE'n. 2
- L
R

Figure 7-5. Test Instrument & Measurement Setup — Power Measurement

Ant. 1 Ant. 2

AWGN Signal Source - J - ‘ EUT - ._r- e | Signal Analyzer 1

Atten.1 Atten. 2

Figure 7-6. Test Instrument & Measurement Setup — Detection Threshold Measurement

Test Notes

1. Per guidance from KDB 987594 D02, contention based protocol was tested using an AWGN signal with a
bandwidth of 10MHz (see Plot 7-349). The amplitude of the signal was increased until detected by the EUT,
signaled by the ceasing of transmission (see Plot 7-350), marker indicates the point at which the AWGN
signal is introduced.

Py = Preas +L— G,
P, = —53.214+1.92-10.72
P, = —62.01dBm
Equation 7-1. Incumbent Detection Level Calculation
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Detection .
Channel Freq | Channel BW | Incumbent Detection .
Band Channel Power Level L. Margin [dB]
[MHz] [MHz] Freq [MHz] Limit [dBm]
[dBm]
37 6135 20 6135 -66.22 -62.0 -4.22
UNII 6110 -66.79 -62.0 -4.79
Band 5 47 6185 160 6175 -67.13 -62.0 -5.13
6240 -66.12 -62.0 -4.12
101 6455 20 6455 -68.83 -62.0 -6.83
UNII 6435 -65.70 -62.0 -3.70
Band 6 111 6505 160 6495 -65.12 -62.0 -3.12
6575 -65.44 -62.0 -3.44
149 6695 20 6695 -80.02 -62.0 -18.02
UNII 6595 -78.95 -62.0 -16.95
Band 7 143 6665 160 6655 -78.37 -62.0 -16.37
6735 -77.35 -62.0 -15.35
213 7015 20 7015 -71.11 -62.0 -9.11
UNII 6915 -69.85 -62.0 -7.85
Band 8 207 6985 160 6975 -69.72 -62.0 -7.72
7055 -69.32 -62.0 -7.32
Table 7-10. Contention Based Protocol — Incumbent Detection Results
CBP Detection (1 = Detection, Blank = No Detection)
Channel Freq | Channel BW | Incumbent Detection
Band Channel [MHz] [MHz] Freq [MHz] 1 2 3 4 5 6 7 8 9 10 Rate (%)
37 6135 20 6135 1 1 1 1 1 1 1 1 1 1 100
UNII 6110 1 1 1 1 1 1 1 1 1 1 100
Band 5 47 6185 160 6175 1 1 1 1 1 1 1 1 1 1 100
6240 1 1 1 1 1 1 1 1 1 1 100
101 6455 20 6455 1 1 1 1 1 1 1 1 1 1 100
UNII 6435 1 1 1 1 1 1 1 1 1 1 100
Band 6 111 6505 160 6495 1 1 1 1 1 1 1 1 1 1 100
6575 1 1 1 1 1 1 1 1 1 1 100
149 6695 20 6695 1 1 1 1 1 1 1 1 1 1 100
UNII 6595 1 1 1 1 1 1 1 1 1 1 100
Band 7 143 6665 160 6655 1 1 1 1 1 1 1 1 1 1 100
6735 1 1 1 1 1 1 1 1 1 1 100
213 7015 20 7015 1 1 1 1 1 1 1 1 1 1 100
UNII 6915 1 1 1 1 1 1 1 1 1 1 100
Band 8 207 6985 160 6975 1 1 1 1 1 1 1 1 1 1 100
7055 1 1 1 1 1 1 1 1 1 1 100

Table 7-11. Contention Based Protocol — Incumbent Detection Trial Results
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7.7  Radiated Spurious Emission Measurements — Above 1GHz
§15.205, §15.209

Test Overview and Limit

All out of band radiated spurious emissions are measured with a spectrum analyzer connected to a receive antenna
while the EUT is operating at its maximum duty cycle, at its maximum power control level, as defined in ANSI C63.10-
2013 and KDB 789033 D02 v02r01, and at the appropriate frequencies. All channels, modes (e.g. 802.11a, 802.11ax
(20/40/80/160MHz), and modulations/data rates were investigated among all UNIl bands. Only the radiated
emissions of the configuration that produced the worst case emissions are reported in this section.

For transmitters operating in the 5.925-7.125 GHz band: All emissions outside of the 5.925-7.125 GHz band
shall not exceed an EIRP of =27 dBm/MHz.

Freguenc Field Strength Measured Distance
ey [wV/m] [Meters]
Above 960.0 MHz 500 3

Table 7-12. Radiated Limits

Test Procedures Used

ANSI C63.10-2013 — Sections 12.7.7.2, 12.7.6, 12.7.5
KDB 789033 D02 v02r01 — Section G

Test Settings

Average Measurements above 1GHz (Method AD)

Analyzer center frequency was set to the frequency of the radiated spurious emission of interest
RBW = 1MHz
VBW = 3MHz

Detector = power average (RMS)
Number of measurement points = 1001 (Number of points must be > 2 x span/RBW)
Averaging type = power (RMS)

Sweep time = auto couple

© N o o bk~ w D P

Trace was averaged over 100 sweeps

Peak Measurements above 1GHz

Analyzer center frequency was set to the frequency of the radiated spurious emission of interest
RBW = 1MHz
VBW = 3MHz

Detector = peak
Sweep time = auto couple

Trace mode = max hold

N o g M wDdh P

Trace was allowed to stabilize
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Peak Measurements below 1GHz

1. Analyzer center frequency was set to the frequency of the radiated spurious emission of interest
2. Span was set greater than 1MHz
3. RBW = 120kHz
4. Detector = CISPR quasi-peak
5. Sweep time = auto couple
6. Trace was allowed to stabilize
Test Setup

The EUT and measurement equipment were set up as shown in the diagram below.

bore sight
antenna mast

T to 4m

./ EUT
turntable

1.5m & styrofoam block

T

| |
| I |

Figure 7-7. Test Instrument & Measurement Setup
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Test Notes

1.

10.

All emissions that lie in the restricted bands (denoted by a * next to the frequency) specified in §15.205 the
limit shown in Table 7-12.

All spurious emissions lying in restricted bands specified in §15.205 are below the limit shown in Table 7-10.
All spurious emissions that do not lie in a restricted band are subject to an average limit of -27dBm/MHz. At
a distance of 3 meters, the field strength limit in dBuV/m can be determined by adding a “conversion” factor
of 95.2dB to the EIRP limit of -27dBm/MHz to obtain the limit for out of band spurious emissions of
68.2dBuVv/m.

All spurious emissions that do not lie in a restricted band are subject to a peak limit not to exceed 20dB of
the average limit [68.2dBuV/m]. If a peak measurement passes the average limit it was determined no
further investigation is necessary.

The antenna is manipulated through typical positions, polarity and length during the tests. The EUT is
manipulated through three orthogonal planes.

This unit was tested with its standard battery.

The spectrum is measured from 9kHz to the 10th harmonic of the fundamental frequency of the transmitter
using CISPR quasi peak detector below 1GHz. Above 1 GHz, average and peak measurements were taken
using linearly polarized horn antennas. The worst-case emissions are reported however emissions whose
levels were not within 20dB of the respective limits were not reported.

Emissions below 18GHz were measured at a 3 meter test distance while emissions above 18GHz were
measured at a 1 meter test distance with the application of a distance correction factor.

The wide spectrum spurious emissions plots shown on the following pages are used only for the purpose of
emission identification. Any emissions found to be within 20dB of the limit are fully investigated and the
results are shown in this section.

The "-" shown in the following RSE tables are used to denote a noise floor measurement.

In the case where a peak-detector measurement passed the given RMS limit it was determined sufficient to

demonstrate compliance.

Sample Calculations

Determining Spurious Emissions Levels

o Field Strength Level [gsuvim = Analyzer Level [gsm) + 107 + AFCL [dB/m]
o AFCL [g8/m} = Antenna Factor gs/m] + Cable LosS (dg]
o Margin gg] = Field Strength Level gsuvim — Limit epvim

Radiated Band Edge Measurement Offset

o The amplitude offset shown in the radiated restricted band edge plots was calculated using the formula:

Offset (dB) = (Antenna Factor + Cable Loss + Attenuator) — Preamplifier Gain
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7.6.1 SISO Antenna-1 Radiated Spurious Emission Measurements
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Plot 7-351. Radiated Spurious Plot above 1GHz SISO ANT1 (802.11a — UNIl Band 5- Ch.45) - OPEN
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Plot 7-352. Radiated Spurious Plot above 1GHz SISO ANT1 (802.11a— UNIl Band 6 - Ch.105) - OPEN
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Plot 7-353. Radiated Spurious Plot above 18GHz - 26.5GHz SISO ANT1 (802.11a) — OPEN
Trace: MAXH RBW: 1 MHz
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€ 707
S
=
3
— 60 -
S
o
< | TR |
= o Rad 4 SRR A Ay LG ikt
& 50 4 kb ,.‘!;I b iy R ety bl T AR
bt L L Al b kit ol a M i TRy v ‘ ; adla
% e p— TR GROIs 11 1 CTAT T NPT Y e ul
2
40 A P TES T
26500 28000 29500 31000 32500 34000 35500 37000 38500 40000

Frequency (MHz)

Plot 7-354. Radiated Spurious Plot 26.5GHz - 40GHz SISO ANT1 (802.11a) - OPEN
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Plot 7-355. Radiated Spurious Plot above 1GHz SISO ANT1 (802.11a — UNII Band 5- Ch.45) - CLOSED
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Plot 7-356. Radiated Spurious Plot above 1GHz SISO ANT1 (802.11a— UNIl Band 6 - Ch.105) - CLOSED
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Plot 7-357. Radiated Spurious Plot above 18GHz - 26.5GHz SISO ANT1 (802.11a) - CLOSED
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-358. Radiated Spurious Plot 26.5GHz - 40GHz SISO ANT1 (802.11a) - CLOSED
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SISO Antenna-1 Radiated Spurious Emission Measurements
§15.407(b) §15.205 & §15.209

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 6Mbps
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 5935MHz
Channel: 2
Distance .
Frequency Ant. Antt_enna Turrltable aleSy AFCL | Correction Field Limit Margin
[MHz] Detector | Pol. Height | Azimuth Level [dB/m] Fact Strength [dBuVim]| [dB]
[HV] | [cm] | [degree] | [dBm] %CB‘]” [dBpV/m] [L9°H
11870.00 | Average | H - - -82.78 18.92 0.00 43.14 53.98 -10.84
11870.00 | Peak H - - -70.66 18.92 0.00 55.26 73.98 -18.72
*| 17805.00 | Average | H - - -83.62 25.52 0.00 48.90 53.98 -5.08
*| 17805.00 | Peak H - - -72.19 25.52 0.00 60.33 73.98 -13.65
*| 23740.00 | Average | H - - -67.41 5.80 -9.54 35.85 53.98 -18.13
*| 23740.00 | Peak H - - -56.75 5.80 -9.54 46.51 73.98 -27.47
29675.00 | Peak H - - -57.53 9.28 -9.54 49.21 68.20 -18.99

Table 7-13. Radiated Measurements SISO ANT1 (UNIl Band 5 — Low Channel — 20MHz)

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 6Mbps
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 6175MHz
Channel: 45
Distance .
Frequency Ant. Antt_enna Tur_ntable Analyzer AFCL | Correction Field Limit Margin
[MHzZ] Detector | Pol. Height | Azimuth Level [dB/m] Fact Strength [dBuV/m]| [dB]
[HV] | [cm] | [degree] | [dBm] ﬁjcB‘]’r [dBpV/m] [L9°H
12350.00 | Average | H - - -82.18 18.87 0.00 43.69 53.98 -10.29
12350.00 | Peak H - - -70.44 18.87 0.00 55.43 73.98 -18.55
*| 18525.00 | Average | H - - -66.99 3.60 -9.54 34.08 53.98 -19.90
*| 18525.00 | Peak H - - -56.74 3.60 -9.54 44.33 73.98 -29.65
*| 24700.00 | Peak H - - -56.92 5.96 -9.54 46.50 68.20 -21.70
30875.00 | Peak H - - -56.95 9.50 -9.54 50.00 68.20 -18.20

Table 7-14. Radiated Measurements SISO ANT1 (UNIl Band 5 — Mid Channel — 20MHz)
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Worst Case Mode: 802.11a
Worst Case Transfer Rate: 6Mbps
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 6415MHz
Channel: 93
Distance .
Frequency Ant. Antgnna Turrltable Analyzer AFCL | Correction Field Limit Margin
[MHzZ] Detector | Pol. Height | Azimuth Level [dB/m] Fact Strength [dBuVim]| [dB]
[HV] | [em] | [degree] | [dBm] ["’LCB‘]” [dBuv/m] |L9°H
12830.00 | Peak H - - -70.38 19.45 0.00 56.07 68.20 -12.13
*| 19245.00 | Average | H - - -67.42 4.55 -9.54 34.59 53.98 -19.39
*| 19245.00 | Peak H - - -56.98 4.55 -9.54 45.02 73.98 -28.95
*| 25660.00 | Peak H - - -56.85 6.65 -9.54 47.26 68.20 -20.94
32075.00 | Peak H - - -58.15 10.45 -9.54 49.76 68.20 -18.44

Table 7-15. Radiated Measurements SISO ANT1 (UNIl Band 5 — High Channel — 20MHZz)

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 6Mbps
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 6435MHz
Channel: 97
Distance "
Frequency Ant. Ant(_enna Turptable QS AFCL | Correction Field Limit Margin
[MHZ] Detector | Pol. Height | Azimuth Level [dB/m] Fact Strength [dBuV/m]|  [dB]
[HV] | [em] | [degree] | [dBm] ;CB?r [dBuv/m] |L9°H
12870.00 | Peak H - - -70.25 19.20 0.00 55.95 68.20 -12.25
*| 19305.00 | Average | H - - -67.29 4.43 -9.54 34.60 53.98 -19.38
*| 19305.00 | Peak H - - -57.30 4.43 -9.54 44.59 73.98 -29.39
*| 25740.00 | Peak H - - -57.43 6.62 -9.54 46.65 68.20 -21.55
32175.00 | Peak H - - -57.50 10.16 -9.54 50.11 68.20 -18.09

Table 7-16. Radiated Measurements SISO ANT1 (UNII Band 6 — Low Channel — 20MHz)
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Worst Case Mode: 802.11a
Worst Case Transfer Rate: 6Mbps
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 6475MHz
Channel: 105
Distance .
Frequency Ant. Antgnna Turrltable Analyzer AFCL | Correction Field Limit Margin
[MHzZ] Detector | Pol. Height | Azimuth Level [dB/m] Fact Strength [dBuVim]| [dB]
[HV] | [em] | [degree] | [dBm] ["’LCB‘]” [dBuv/m] |L9°H
12950.00 | Peak H - - -71.37 19.91 0.00 55.54 68.20 -12.66
*| 19425.00 | Average | H - - -66.74 4.32 -9.54 35.03 53.98 -18.95
*| 19425.00 | Peak H - - -56.86 4.32 -9.54 44.92 73.98 -29.06
*| 25900.00 | Peak H - - -56.31 6.92 -9.54 48.07 68.20 -20.13
32375.00 | Peak H - - -57.56 10.44 -9.54 50.34 68.20 -17.86

Table 7-17. Radiated Measurements SISO ANT1 (UNII Band 6 — Mid Channel — 20MHZz)

Worst Case Mode: 802.11a

Worst Case Transfer Rate: 6Mbps

Distance of Measurements: 1 & 3 Meters

Operating Frequency: 6515MHz

Channel: 113

Distance "
Frequency Ant. Ant(_enna Turptable QS AFCL | Correction Field Limit Margin
[MHZ] Detector | Pol. Height | Azimuth Level [dB/m] Fact Strength [dBuV/m]|  [dB]
[HV] | [em] | [degree] | [dBm] ;CB?r [dBuv/m] |L9°H

*| 13030.00 | Peak H - - -70.10 19.53 0.00 56.43 68.20 -11.77
*| 19545.00 | Average | H - - -66.94 4.54 -9.54 35.06 53.98 -18.92
*| 19545.00 | Peak H - - -55.98 4.54 -9.54 46.01 73.98 -27.97
*| 26060.00 | Peak H - - -56.98 7.13 -9.54 47.61 68.20 -20.59
32575.00 | Peak H - - -57.45 9.98 -9.54 49.99 68.20 -18.21

Table 7-18. Radiated Measurements SISO ANT1 (UNII Band 6 — High Channel — 20MHz)
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Worst Case Mode: 802.11a
Worst Case Transfer Rate: 6Mbps
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 6535MHz
Channel: 117
Distance .
Frequency Ant. Antgnna Turntable Analyzer AFCL | Correction Field Limit Margin
[MHzZ] Detector | Pol. Height Azimuth Level [dB/m] Fact Strength [dBuV/m] [dB]
[HV] | [cm] | [degree] | [dBm] %CB‘]” [dBuv/m] |L9°H
*| 13070.00 | Peak H - - -71.37 19.74 0.00 55.37 68.20 -12.83
*| 19605.00 | Average | H - - -66.77 4.51 -9.54 35.20 53.98 -18.78
19605.00 | Peak H - - -55.87 451 -9.54 46.09 73.98 -27.89
26140.00 | Peak H - - -56.93 7.23 -9.54 47.76 68.20 -20.44
32675.00 | Peak H - - -57.08 10.06 -9.54 50.44 68.20 -17.76

Table 7-19. Radiated Measurements SISO ANT1 (UNIl Band 7 — Low Channel — 20MHz)

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 6Mbps
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 6695MHz
Channel: 149
Distance .
Frequency Ant. Antt_enna Tur_ntable Analyzer AFCL | Correction Field Limit Margin
[MHz] Detector | Pol. Height | Azimuth Level [dB/m] Fact Strength [dBuV/m]| [dB]
[HV] | [em] | [degree] | [dBm] f:jCB‘]’r [dBpV/m] [L9°H
*| 13390.00 | Average | H - - -82.89 20.17 0.00 44.28 53.98 -9.70
*| 13390.00 | Peak H - - -70.83 20.17 0.00 56.34 73.98 -17.64
20085.00 | Average | H - - -66.98 4.17 -9.54 34.65 53.98 -19.33
*| 20085.00 | Peak H - - -56.83 4.17 -9.54 44.79 73.98 -29.19
*| 26780.00 | Peak H - - -56.95 7.89 -9.54 48.40 68.20 -19.80
33475.00 | Peak H - - -56.91 10.77 -9.54 51.32 68.20 -16.88

Table 7-20. Radiated Measurements SISO ANT1 (UNII Band 7 — Mid Channel — 20MHz)
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Worst Case Mode: 802.11a
Worst Case Transfer Rate: 6Mbps
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 6875MHz
Channel: 185
Distance .
Frequency Ant. Antgnna Turrltable Analyzer AFCL | Correction Field Limit Margin
[MHzZ] Detector | Pol. Height | Azimuth Level [dB/m] Fact Strength [dBuVim]| [dB]
[HV] | [em] | [degree] | [dBm] ["’LCB‘]” [dBuv/m] |L9°H
*| 13750.00 | Peak H - - 20.76 0.00 56.06 68.20 -12.14
20625.00 | Average | H - - -67.11 4.46 -9.54 34.80 53.98 -19.18
*| 20625.00 | Peak H - - -56.91 4.46 -9.54 45.00 73.98 -28.98
*| 27500.00 | Peak H - - -55.86 7.69 -9.54 49.29 68.20 -18.91
34375.00 | Peak H - - -57.46 11.71 -9.54 51.70 68.20 -16.50

Table 7-21. Radiated Measurements SISO ANT1 (UNIl Band 7 — High Channel — 20MHZz)

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 6Mbps
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 6895MHz
Channel: 189
Distance "
Frequency Ant. Ant(_enna Turptable QS AFCL | Correction Field Limit Margin
[MHZ] Detector | Pol. Height | Azimuth Level [dB/m] Fact Strength [dBuV/m]|  [dB]
[HV] | [em] | [degree] | [dBm] ;CB?r [dBuv/m] |L9°H
*| 13790.00 | Peak H - - -71.51 20.56 0.00 56.05 68.20 -12.15
20685.00 | Average | H - - -67.18 4.97 -9.54 35.25 53.98 -18.73
*| 20685.00 | Peak H - - -57.40 4.97 -9.54 45.03 73.98 -28.95
*| 27580.00 | Peak H - - -56.31 8.05 -9.54 49.19 68.20 -19.01
34475.00 | Peak H - - -57.56 11.54 -9.54 51.44 68.20 -16.76

Table 7-22. Radiated Measurements SISO ANT1 (UNII Band 8 — Low Channel — 20MHz)
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Worst Case Mode: 802.11a
Worst Case Transfer Rate: 6Mbps
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 6995MHz
Channel: 209
Distance .
Frequency Ant. Antgnna Turrltable Analyzer AFCL | Correction Field Limit Margin
[MHzZ] Detector | Pol. Height | Azimuth Level [dB/m] Fact Strength [dBuVim]| [dB]
[HV] | [em] | [degree] | [dBm] ["’LCB‘]” [dBuv/m] |L9°H
*| 13990.00 | Peak H - - -71.37 20.64 0.00 56.27 68.20 -11.93
*| 20985.00 | Average | H - - -67.45 5.18 -9.54 35.19 53.98 -18.79
20985.00 | Peak H - - -56.97 5.18 -9.54 45.66 73.98 -28.32
27980.00 | Peak H - - -57.14 8.15 -9.54 48.46 68.20 -19.74
34975.00 | Peak H - - -57.39 11.97 -9.54 52.04 68.20 -16.16

Table 7-23. Radiated Measurements SISO ANT1 (UNII Band 8 — Mid Channel — 20MHZz)

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 6Mbps
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Distance "
Frequency Ant. Ant(_enna Turptable QS AFCL | Correction Field Limit Margin
[MHZ] Detector | Pol. Height | Azimuth Level [dB/m] Fact Strength [dBuV/m]|  [dB]
[HV] | [em] | [degree] | [dBm] ;CB?r [dBuv/m] |L9°H
*| 14230.00 | Peak H - - -70.79 20.94 0.00 57.15 68.20 -11.05
*| 21345.00 | Average | H - - -67.48 5.06 -9.54 35.04 53.98 -18.94
21345.00 | Peak H - - -57.17 5.06 -9.54 45.35 73.98 -28.63
28460.00 | Peak H - - -57.19 8.29 -9.54 48.56 68.20 -19.64
35575.00 | Peak H - - -57.72 11.52 -9.54 51.26 68.20 -16.94

Table 7-24. Radiated Measurements SISO ANT1 (UNII Band 8 — High Channel — 20MHz)
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Worst Case Mode: 802.11a
Worst Case Transfer Rate: 6Mbps
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 5935
Channel: 2
Distance .
Frequency Ant. Antgnna Tur.ntable Analyzer AFCL | Correction Field Limit Margin
[MHz] Detector | Pol. Height | Azimuth Level [dB/m] Factor Strength [dBuV/im]| [dB]
[HV] | [em] | [degree] | [dBm] gy |[9Buvim] H
11870.00 | Average | H - - -82.48 18.92 0.00 43.44 53.98 -10.54
11870.00 | Peak H - - -70.58 18.92 0.00 55.34 73.98 -18.64
*| 17805.00 | Average | H - - -83.59 25.52 0.00 48.93 53.98 -5.05
*| 17805.00 | Peak H - - -72.18 25.52 0.00 60.34 73.98 -13.64
*| 23740.00 | Average | H - - -68.18 5.80 -9.54 35.08 53.98 -18.90
*| 23740.00 | Peak H - - -56.39 5.80 -9.54 46.87 73.98 -27.11
29675.00 | Peak H - - -57.38 9.28 -9.54 49.36 68.20 -18.84

Table 7-25. Radiated Measurements SISO ANT1 with WCP

PCTEST MEASUREMENT REPORT Approved by:
FCC ID: A3LSMF926JPN B —— (CERTIFICATION) Pamsuncd Quality Manager
Test Report S/N: Test Dates: EUT Type:
Page 230 of 261
1M2106230070-11-R1.A3L | 04/07/2021 — 06/08/2021 |Portable Tablet
© 2021 PCTEST V 9.0 02/01/2019

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly
of contents thereof, please contact INFO@PCTEST.COM.



i\ PCTEST"

Proud fo be part of @ element

7.6.2 MIMO Radiated Spurious Emission Measurements
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 2.91ms
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Plot 7-359. Radiated Spurious Plot above 1GHz MIMO (802.11ax — UNII Band 5 — 20MHz — Ch.45) - OPEN
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Plot 7-360. Radiated Spurious Plot above 1GHz MIMO (802.11ax— UNII Band 6 — 20MHz — Ch.105) - OPEN

Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 2.91ms
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Plot 7 314. Radiated Spurious Plot above 1GHz MIMO (802.11ax— UNIl Band 7 — 20MHz — Ch.149) - OPEN
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 2.91ms
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Plot 7 314. Radiated Spurious Plot above 1GHz MIMO (802.11ax— UNIl Band 8 — 20MHz — Ch.209) — OPEN

Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 14.7ms
80
E 70 4
>
=
@0
T 60
i
=)
c
g 50 ikl s ksl
5 i | | ik i e i bl 4t bbbl il i bl bl h‘.":.‘ !
E ‘:':"““1:4:‘} .'-\"ﬁ'l‘ ‘\. ".‘."'_."":m'\mh.:" ‘..‘I'”“.--\L‘J«‘\),ILI‘.[“\"f'”;_:' "”“.‘f“ ”_\"‘ ‘:‘_LJ;“ k“""‘l_““"l'“"'lw‘ “,'y'" ll. ‘W‘,\,’ o ﬂ: I-A‘w-- “f"w\.- |‘n ,‘ Loaed b
L 40 4 e y v f
1
30 T T T T T T T T
18000 18944 19889 20833 21778 22722 23667 24611 25556 26500
Frequency (MHz)
Plot 7-361. Radiated Spurious Plot above 18GHz - 26.5GHz MIMO (802.11ax) — OPEN
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 23.4ms
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Plot 7-362. Radiated Spurious Plot 26.5GHz - 40GHz MIMO (802.11ax) - OPEN
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Plot 7-363. Radiated Spurious Plot above 1GHz MIMO (802.11ax — UNII Band 5 — 20MHz — Ch.45) - CLOSED
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Plot 7-364. Radiated Spurious Plot above 1GHz MIMO (802.11ax— UNII Band 6 — 20MHz — Ch.105) - CLOSED
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Plot 7 314. Radiated Spurious Plot above 1GHz MIMO (802.11ax— UNIl Band 7 — 20MHz — Ch.149) - CLOSED
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Plot 7 314. Radiated Spurious Plot above 1GHz MIMO (802.11ax— UNIl Band 8 — 20MHz — Ch.209) - CLOSED
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MIMO Radiated Spurious Emission Measurements
§15.407(b) §15.205 & §15.209

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 5935MHz
Channel: 2
Distance 5
Frequency Ant. Antgnna Turptable Analyzer AFCL |Correctio Field Limit Margin
[MHZ] Detector | Pol. Height Azimuth Level [dB/m] Fact Strength [dBuV/m] [dB]
[HV] | [cm] | [degree] | [dBm] n r;;]or [dBuV/m] |95
*| 11870.00 | Average | H - - -80.18 16.01 0.00 42.83 53.98 -11.15
*| 11870.00 Peak H - - -68.31 16.01 0.00 54.70 73.98 -19.28
*| 17805.00 | Average | H - - -81.22 22.89 0.00 48.67 53.98 -5.31
*| 17805.00 Peak H - - -69.71 22.89 0.00 60.18 73.98 -13.80
*| 23740.00 | Average | H - - -66.76 5.80 -9.54 36.50 53.98 -17.48
*| 23740.00 Peak H - - -56.70 5.80 -9.54 46.56 73.98 -27.42
29675.00 Peak H - - -56.98 9.28 -9.54 49.76 68.20 -18.44

Table 7-26. Radiated Measurements MIMO (UNII Band 5 — Low Channel — 20MHz)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 6175MHz
Channel: 45
Distance .
Frequency Ant. Ant_enna Turptable AT AFCL |Correctio Field Limit Margin
[MHzZ] Detector | Pol. Height | Azimuth Level [dB/m] Fact Strength [dBuvim]| [dB]
[HV] | [cm] | [degree] | [dBm] n [ :;10’ [dBuV/m] |9
*| 12350.00 | Average H - - -80.59 14.49 0.00 40.90 53.98 -13.08
*| 12350.00 Peak H - - -68.94 14.49 0.00 52.55 73.98 -21.43
*| 18525.00 | Average H - - -67.04 3.60 -9.54 34.02 53.98 -19.96
*| 18525.00 Peak H - - -56.59 3.60 -9.54 44.48 73.98 -29.50
24700.00 Peak H - - -57.31 5.96 -9.54 46.10 68.20 -22.10
30875.00 Peak H - - -58.20 9.50 -9.54 48.76 68.20 -19.44

Table 7-27. Radiated Measurements MIMO (UNII Band 5 — Mid Channel — 20MHz)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 6415MHz
Channel: 93
Distance .
Frequency Ant. Antgnna Tur-ntable AT AFCL |Correctio Field Limit Margin
[MHzZ] Detector | Pol. Height | Azimuth Level [dB/m] Fact Strength [dBuV/im]| [dB]
[HV] | [cm] | [degree] | [dBm] n r(";‘;]or [dBuV/m] |95
12830.00 Peak H - - -67.59 14.56 0.00 53.97 68.20 -14.23
*| 19245.00 | Average | H - - -67.19 4.55 -9.54 34.82 53.98 -19.16
*| 19245.00 Peak H - - -56.86 4.55 -9.54 45.15 73.98 -28.83
25660.00 Peak H - - -57.31 6.65 -9.54 46.81 68.20 -21.39
32075.00 Peak H - - -58.02 10.45 -9.54 49.89 68.20 -18.31

Table 7-28. Radiated Measurements MIMO (UNII Band 5 — High Channel — 20MHz)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 6435MHz
Channel: 97
Distance 0
Frequency Ant. Antgnna Turhtable 7S AFCL | Correction Field Limit Margin
[MHZ] Detector | Pol. Height | Azimuth Level [dB/m] Fact Strength [dBuv/m]|  [dB]
[HV] | [cm] | [degree] | [dBm] r"’(‘jCB?’ [dBuV/m] [L9°H
12870.00 Peak H - - -68.17 14.76 0.00 53.59 68.20 -14.61
*| 19305.00 | Average H - - -67.07 4.43 -9.54 34.83 53.98 -19.15
* 19305.00 Peak H - - -56.25 4.43 -9.54 45.65 73.98 -28.33
25740.00 Peak H - - -57.17 6.62 -9.54 46.91 68.20 -21.29
32175.00 Peak H - - -57.38 10.16 -9.54 50.24 68.20 -17.96

Table 7-29. Radiated Measurements MIMO (UNII Band 6 — Low Channel — 20MHz)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 6475MHz
Channel: 105
Distance .
Frequency Ant. Antgnna Turhtable NIV AFCL | Correction Field Limit Margin
[MHzZ] Detector | Pol. Height | Azimuth Level [dB/m] Fact Strength [dBuV/im]| [dB]
[HV] | [cm] | [degree] | [dBm] ;CB‘]” [dBuV/m] |9
12950.00 | Peak H - - -67.93 14.69 0.00 53.76 68.20 -14.44
*| 19425.00 | Average | H - - -67.12 4.32 -9.54 34.65 53.98 -19.32
*| 19425.00 | Peak H - - -56.89 4.32 -9.54 44.89 73.98 -29.09
25900.00 | Peak H - - -56.97 6.92 -9.54 47.41 68.20 -20.79
32375.00 | Peak H - - -57.94 10.44 -9.54 49.95 68.20 -18.25

Table 7-30. Radiated Measurements MIMO (UNII Band 6 — Mid Channel — 20MHz)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 6515MHz
Channel: 113
Distance .
Frequency Ant. Antgnna Turptable Analyzer AFCL | Correction Field Limit Margin
[MHzZ] Detector | Pol. Height | Azimuth Level [dB/m] Fact Strength [dBuV/m]| [dB]
[HV] | [em] | [degree] | [dBm] ;CB‘]” [dBpV/m] |9
13030.00 Peak H - - -68.60 15.59 0.00 53.99 68.20 -14.21
*| 19545.00 | Average | H - - -67.06 4.54 -9.54 34.94 53.98 -19.04
*| 19545.00 Peak H - - -56.96 4.54 -9.54 45.04 73.98 -28.94
26060.00 Peak H - - -57.23 7.13 -9.54 47.36 68.20 -20.84
32575.00 Peak H - - -58.02 9.98 -9.54 49.41 68.20 -18.79

Table 7-31. Radiated Measurements MIMO (UNII Band 6 — High Channel — 20MHz)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 6535MHz
Channel: 117
Distance .
Frequency Ant. Antgnna Tur_ntable Analyzer AFCL | Correction Field Limit Margin
[MHZ] Detector | Pol. Height | Azimuth Level [dB/m] Factor Strength [dBuVim]| [dB]
[HV] | [cm] | [degree] | [dBm] gy |[dBuvIm] H
13070.00 Peak H - - -68.71 16.02 0.00 54.31 68.20 -13.89
* | 19605.00 | Average H - - -66.79 451 -9.54 35.17 53.98 -18.81
* | 19605.00 Peak H - - -55.59 451 -9.54 46.38 73.98 -27.60
26140.00 Peak H - - -57.19 7.23 -9.54 47.50 68.20 -20.70
32675.00 Peak H - - -57.01 10.06 -9.54 50.51 68.20 -17.69

Table 7-32. Radiated Measurements MIMO (UNII Band 7 — Low Channel — 20MHz)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 6695MHz
Channel: 149
Distance .
Frequency Ant. Antgnna Turptable Analyzer AFCL | Correction Field Limit Margin
[MHz] Detector | Pol. Height | Azimuth Level [dB/m] Fact Strength [dBuV/m]|  [dB]
[HV] | [cm] | [degree] | [dBm] %CB?r [dBuV/m] |19
* | 13390.00 | Average | H - - -80.46 15.48 0.00 42.02 53.98 -11.96
* | 13390.00 Peak H - - -69.06 15.48 0.00 53.42 73.98 -20.56
* | 20085.00 | Average | H - - -66.97 4.17 -9.54 34.65 53.98 -19.33
* | 20085.00 Peak H - - -56.06 4.17 -9.54 45.56 73.98 -28.41
26780.00 Peak H - - -56.45 7.89 -9.54 48.90 68.20 -19.30
33475.00 Peak H - - -57.70 10.77 -9.54 50.53 68.20 -17.67

Table 7-33. Radiated Measurements MIMO (UNII Band 7 — Mid Channel — 20MHz)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 6875MHz
Channel: 185
Distance .
Frequency Ant. Antgnna Tur_ntable Analyzer AFCL | Correction Field Limit Margin
[MHZ] Detector | Pol. Height | Azimuth Level [dB/m] Factor Strength [dBuVim]| [dB]
[HV] | [cm] | [degree] | [dBm] gy |[dBuvIm] H
13750.00 Peak H - - -68.76 17.13 0.00 55.37 68.20 -12.83
* | 20625.00 | Average H - - -67.40 4.46 -9.54 34.51 53.98 -19.47
* | 20625.00 Peak H - - -55.69 4.46 -9.54 46.23 73.98 -27.75
27500.00 Peak H - - -55.66 7.69 -9.54 49.49 68.20 -18.71
34375.00 Peak H - - -56.11 11.71 -9.54 53.05 68.20 -15.15

Table 7-34. Radiated Measurements MIMO (UNII Band 7 — High Channel — 20MHz)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 6895MHz
Channel: 189
Distance P
Frequency Ant. Antgnna Turhtable 7S AFCL | Correction Field Limit Margin
[MHz] Detector | Pol. Height | Azimuth Level [dB/m] Fact Strength [dBuV/m]| [dB]
[HV] | [em] | [degree] | [dBm] r"’(‘jCB?’ [dBpV/m]|'9
13790.00 Peak H - - -68.51 16.84 0.00 55.33 68.20 -12.87
*| 20685.00 | Average H - - -66.83 4.97 -9.54 35.59 53.98 -18.39
*| 20685.00 Peak H - - -56.22 4,97 -9.54 46.21 73.98 -27.77
27580.00 Peak H - - -57.19 8.05 -9.54 48.32 68.20 -19.88
34475.00 Peak H - - -57.34 11.54 -9.54 51.66 68.20 -16.54

Table 7-35. Radiated Measurements MIMO (UNII Band 8 — Low Channel — 20MHz)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 6995MHz
Channel: 209
Distance .
Frequency Ant. Antgnna Turhtable NIV AFCL | Correction Field Limit Margin
[MHzZ] Detector | Pol. Height | Azimuth Level [dB/m] Fact Strength [dBuV/im]| [dB]
[HV] | [cm] | [degree] | [dBm] ;CB‘]” [dBuV/m] |9
13990.00 | Peak H - - -68.79 17.39 0.00 55.60 68.20 -12.60
*| 20985.00 | Average | H - - -66.89 5.18 -9.54 35.74 53.98 -18.24
*| 20985.00 | Peak H - - -56.57 5.18 -9.54 46.06 73.98 -27.92
27980.00 | Peak H - - -57.16 8.15 -9.54 48.45 68.20 -19.75
34975.00 | Peak H - - -57.44 11.97 -9.54 51.99 68.20 -16.21

Table 7-36. Radiated Measurements MIMO (UNII Band 8 — Mid Channel — 20MHz)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Distance .
Frequency Ant. Antgnna Turptable Analyzer AFCL | Correction Field Limit Margin
[MHzZ] Detector | Pol. Height | Azimuth Level [dB/m] Fact Strength [dBuV/m]| [dB]
[HV] | [em] | [degree] | [dBm] ;CB‘]” [dBpV/m] |9
14230.00 Peak H - - -68.19 17.37 0.00 56.18 68.20 -12.02
*| 21345.00 | Average | H - - -67.25 5.06 -9.54 35.27 53.98 -18.71
*| 21345.00 Peak H - - -56.78 5.06 -9.54 45.73 73.98 -28.24
28460.00 Peak H - - -57.07 8.29 -9.54 48.68 68.20 -19.52
35575.00 Peak H - - -57.51 11.52 -9.54 51.47 68.20 -16.73

Table 7-37. Radiated Measurements MIMO (UNII Band 8 — High Channel — 20MHz)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 5935
Channel: 2
Distance .
Frequency Ant. Antgnna Tur.ntable L] AFCL |Correctio Field Limit Margin
[MHz] Detector | Pol. Height | Azimuth Level [dB/m] | n Factor Strength [dBuV/im]| [dB]
[HV] | [em] | [degree] | [dBm] fap] . |[BuVIm] H
*| 11870.00 | Average H - - -80.19 16.01 0.00 42.82 53.98 -11.16
*| 11870.00 Peak H - - -68.24 16.01 0.00 54.77 73.98 -19.21
*| 17805.00 | Average H - - -80.64 22.89 0.00 49.25 53.98 -4.73
*| 17805.00 Peak H - - -69.72 22.89 0.00 60.17 73.98 -13.81
*| 23740.00 | Average H - - -66.77 5.80 -9.54 36.49 53.98 -17.49
23740.00 Peak H - - -56.86 5.80 -9.54 46.40 73.98 -27.58
29675.00 Peak H - - -57.02 9.28 -9.54 49.71 68.20 -18.49

Table 7-38. Radiated Measurements MIMO with WCP
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7.6.3 SISO Antenna-1 Radiated Band Edge Measurements (20MHz BW)
§15.407(b.5) §15.205 §15.209

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 6Mbps
Distance of Measurements: 3 Meters

Operating Frequency: 5935MHz
Channel: 2
PASS  Giadf g S5 S PASS By B 6y S
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Frequency (MHz Frequency [MHz.
Plot 7-367. Radiated Lower Band Edge Plot Plot 7-368. Radiated Lower Band Edge Plot
SISO ANT1 (Average — UNII Band 5) SISO ANT1 (Peak — UNII Band 5)
Worst Case Mode: 802.11a

Worst Case Transfer Rate: 6Mbps
Distance of Measurements: 3 Meters

Operating Frequency: 7115MHz
Channel: 233
PASS e SO S PASS ey  BFEE it
- 120 120
% 100 % 100
= ———— L = 60 RMM'M“WWMM
0 B Ry R - LA st etk o
71245 71247 71249 71252 71254 71256 71258 7126.1 TI26.3 71265 4701%15 71247 71249 71252 7125.4 71256 71258 7126.1 7126.3 7126.5
Frequency {MHz) Frequency (MHz)
Plot 7-369. Radiated Upper Band Edge Plot Plot 7-370. Radiated Upper Band Edge Plot
SISO ANT1 (Average — UNII Band 8) SISO ANT1 (Peak — UNII Band 8)
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7.6.4
§15.407(b.5) §15.205 §15.209

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5935MHz
Channel: 2

Trace: Average RBW: 100 kHz
PASS Detector: RMS WV 300 kHz Channe| Power
Offsel; 15.2d8 SWT: 30.0ms. 60.05 dBuv/m
120
s
3 100
)
2 a0 ]
H
@ //
3z 60 |
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R e
59235 59237 59239 59242 59244 59206 59248 59251 59253 59255

Frequency (MHz)

Plot 7-371. Radiated Lower Band Edge Plot MIMO
(Average — UNIl Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
PASS gl WisKs T
120
B
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g 80
2 ]
40

T T T T T T
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Frequency (MHz)

T T
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Plot 7-373. Radiated Upper Band Edge Plot MIMO
(Average — UNII Band 8)

MIMO Radiated Band Edge Measurements (20MHz BW)

RBVY: 100 kHz

VBW: 300 kiz Channel Power

Trace: MaxHold
PASS Suterori

SWT: 20.0ms 72.77 dBuvim
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£
z
2
£ 100
s
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Plot 7-372. Radiated Lower Band Edge Plot MIMO
(Peak — UNII Band 5)

Trace: MaxHold RBW: 100 kHz Channel Power
Detector; PK VBW: 300 kHz

Mt: 16.7dB SWT: 20.0ms. 70.64 dBuV/m
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Plot 7-374. Radiated Upper Band Edge Plot MIMO
(Peak — UNII Band 8)
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7.6.5 MIMO Radiated Band Edge Measurements (40MHz BW)
815.407(b.5) §15.205 §15.209
Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5965MHz
Channel: 3
PASS  Ememt”  Ehle e,
glnn '""“"“wm\‘
2 om0 JI IL‘
3 ' |
S e v Wj S—

5815.0  5862.8 58806 58883 59161
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Frequency (MHz)

Plot 7-375. Radiated Lower Band Edge Plot MIMO
(Peak — UNII Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 7085MHz
Channel: 227

PASS g’ B 60,54 sBIm

-
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o
=
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Field Strength (dBuV/m)
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it O S
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Frequency (MHz)

Plot 7-376. Radiated Upper Band Edge Plot MIMO
(Peak — UNII Band 8)
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7.6.6 MIMO Radiated Band Edge Measurements (80MHz BW)

§15.407(b.5) 815.205 §15.209

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5985MHz
Channel: 7
PASS  giseril” B 3 o
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Frequency (MHz)

Plot 7-377. Radiated Lower Band Edge Plot MIMO
(Peak — UNII Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 7025MHz
Channel: 215
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Plot 7-378. Radiated Upper Band Edge Plot MIMO
(Peak — UNII Band 8)
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7.6.7 MIMO Radiated Band Edge Measurements (160MHz BW)

§15.407(b.5) 815.205 §15.209

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6025MHz
Channel: 15
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Plot 7-379. Radiated Lower Band Edge Plot MIMO
(Peak — UNII Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6985MHz
Channel: 207
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Plot 7-380. Radiated Upper Band Edge Plot MIMO
(Peak — UNII Band 8)
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7.8
§15.209

Radiated Spurious Emissions Measurements — Below 1GHz

Test Overview and Limit

All out of band radiated spurious emissions are measured with a spectrum analyzer connected to a receive antenna
while the EUT is operating at its maximum duty cycle, at maximum power, and at the appropriate frequencies. All
data rates and modes were investigated for radiated spurious emissions. Only the radiated emissions of the
configuration that produced the worst case emissions are reported in this section.

All emissions <1GHz must not exceed the limit shown in Table 7-39 per Section 15.209

Field Strength

Measured Distance

Frequency [uV/m] [Meters]
0.009 — 0.490 MHz 2400/F (kHz) 300
0.490 — 1.705 MHz 24000/F (kHz) 30

1.705 - 30.00 MHz 30 30

30.00 — 88.00 MHz 100 3
88.00 — 216.0 MHz 150 3
216.0 — 960.0 MHz 200 3
Above 960.0 MHz 500 3

Table 7-39. Radiated Limits

Test Procedures Used

ANSI C63.10-2013

Test Settings

Quasi-Peak Field Strength Measurements

Analyzer center frequency was set to the frequency of the radiated spurious emission of interest
RBW = 120kHz (for emissions from 30MHz — 1GHz)

Detector = quasi-peak

Sweep time = auto couple

Trace mode = max hold

o g > w NP

Trace was allowed to stabilize
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Test Setup

The EUT and measurement equipment were set up as shown in the diagrams below.

- Q

turntable 1m
08m antenna mast
1
| |
| s |
Figure 7-8. Radiated Test Setup < 30MHz
Im to 4m
EUT
antenna mast
turntable
0.8m
1
\ |
| < |
Figure 7-9. Radiated Test Setup < 1GHz
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Test Notes

All emissions lying in restricted bands specified in 815.205 are below the limit shown in Table 7-39.

The broadband receive antenna is manipulated through vertical and horizontal polarizations during the tests.
The EUT is manipulated through three orthogonal planes.

This unit was tested with its standard battery.

The spectrum is investigated using a peak detector and final measurements are recorded using CISPR quasi
peak detector. The worst-case emissions are reported however emissions whose levels were not within
20dB of the respective limits were not reported.

Emissions were measured at a 3 meter test distance.

Emissions are investigated while operating on the center channel of the mode, band, and modulation that
produced the worst case results during the transmitter spurious emissions testing.

No spurious emissions were detected within 20dB of the limit below 30MHz.

The results recorded using the broadband antenna is known to correlate with the results obtained by using
a tuned dipole with an acceptable degree of accuracy. The VSWR for the measurement antenna was found
to be less than 2:1.

The wide spectrum spurious emissions plots shown on the following pages are used only for the purpose of
emission identification. There were no emissions detected in the 30MHz — 1GHz frequency range, as shown
in the subsequent plots.
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Radiated Spurious Emissions Measurements (Below 1GHz)
§15.209

Trace: MAXH RBW: 100 kHz
Detector: PK VBW: 300 kHz
80 Horizontal SWT: 235.0ms

701
60 7

50 1 |_

40

30 il TVIN " IR T AT

Field Strength (dBuV/m)

20

10 A i i — — i ! i —
30 50 100 300 500 1000
Frequency (MHz)
Plot 7-381. Radiated Spurious Plot below 1GHz
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7.9 Line-Conducted Test Data
§15.407

Test Overview and Limit

All AC line conducted spurious emissions are measured with a receiver connected to a grounded LISN while the
EUT is operating at its maximum duty cycle, at maximum power, and at the appropriate frequencies. All data rates
and modes were investigated for conducted spurious emissions. Only the conducted emissions of the configuration
that produced the worst case emissions are reported in this section.

All conducted emissions must not exceed the limits shown in the table below, per Section 15.207).

Frequency of emission Conducted Limit (dBuV)
(LR} Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
05-5 56 46
5-30 60 50

Table 7-40. Conducted Limits
*Decreases with the logarithm of the frequency.

Test Procedures Used

ANSI C63.10-2013, Section 6.2

Test Settings

Quasi-Peak Field Strength Measurements

Analyzer center frequency was set to the frequency of the spurious emission of interest
RBW = 9kHz (for emissions from 150kHz — 30MHZz)

Detector = quasi-peak

Sweep time = auto couple

Trace mode = max hold

S A

Trace was allowed to stabilize

Average Field Strength Measurements

Analyzer center frequency was set to the frequency of the spurious emission of interest
RBW = 9kHz (for emissions from 150kHz — 30MHz)

Detector = RMS

Sweep time = auto couple

Trace mode = max hold

o g k> 0w NP

Trace was allowed to stabilize
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Test Setup

The EUT and measurement equipment were set up as shown in the diagram below.

travel
adapter

Tmx1bm 10cm
nonconducting platform

1m
extender cable

80 crm

LISM

reference ground plane

Figure 7-10. Test Instrument & Measurement Setup
Test Notes

1. All modes of operation were investigated and the worst-case emissions are reported using mid channel. The
emissions found were not affected by the choice of channel used during testing.

The limit for an intentional radiator from 150kHz to 30MHz are specified in 15.207.

Corr. (dB) = Cable loss (dB) + LISN insertion factor (dB)

QP/AV Level (dBupV) = QP/AV Analyzer/Receiver Level (dBuV) + Corr. (dB)

Margin (dB) = QP/AV Limit (dBuV) - QP/AV Level (dBuV)

Traces shown in plot are made using a peak detector.

N o o kw0

Deviations to the Specifications: None.
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- Keysight EMI Receiver - Fraquancy Scan

e =
RL RF PRESEL f,0C | CORREC [ SENSE:INT] I ALIGN AUTG | 09:03:02 PM Jun 07, 2021
FREQUENCY SCAN Scan TRAGE
o — 5i5 TYPE Il
CISPR NFE Discrete ) > >
Scan-Search-Meas ™ Atten: 10 dB Free Run DET L

‘r”] & (LR, L
|m.iII|m'l..u ! Lty

Stop 30 MHz
VBW 90 kHz Dwell Time 96.07 ps {# 4 kHz)
SIG TRC FREQ QPD AMPTD AVG AMPTD OFF QPDLL1A AVG LL2A OFF COMPOSITEAMPCOR  *

1_W[1 [20582kHz |43.714dBuV |41271dBwV |- [19.658dB |12.401dB [--  [0.002dB |

[W]1 |1.1456 MHz [38520dByYV _ [34.188dBuV |-  [17.480dB [-11.812dB |-  |0.002dB |
3 W[1 [1.4019MHz [30.803dBuV [34.746dBwV [-- [-16197dB |-11.254dB [--  [0.002dB |
4 W[1 [1.5659 MHz [30.819dBuV_[34917dBuv [-- [-16181dB |-11.083dB [--  [0.008dB |
5 W[1 [19139MHz [39.312dBuv  [34605dBwV [--  [16688dB |-11.395dB [--  [0.017dB |
ggg__

MSG

sTatus 1 DC Coupled

Plot 7-382. Line Conducted Plot with 802.11a UNII Band 5 (L1)

w Keysight EMI Receiver - Frequency Scan

==
RL RF PRESEL CORREC [ SENSE:INT] I ALIGN AUTG | 08:59:27 PM Jun 07, 2021
FREQUENCY SCAN Scan TRACE
o — 5i5 TYPE I
CISPR NFE Discrete ) > >
Scan-Search-Meas ™ Atten: 10 dB Free Run DET L

Stop 30 MHz
VBW 90 kHz Dwell Time 96.07 ps {# 4 kHz)
SIG TRC FREQ QPDAMPTD AVGAMPTD QOFF aPDLL1A AGLL2A OFF COMPOSITEAMPCOR

1 [m[1 [194.00kHz [46.382dBuV [41.678dBuV |-~  [17.482dB |12186dB |-  [0.002dB
EII:I[I 210.00kHz [46.799dBuV  |43.167dBuwV |-  [-17.406dB |-10.038dB |-  [0.002dB
[1 |261.99kHz [40.836dBuV  [39.113dBwV [~  [20.532dB [-12255dB [-—  [0.002dB

I:Illm 41.834dBuV_ [38.849dBwV |~  [17.273dB [-10.259dB |-  |0.002dB
|5 [m[1 [1.8859 MHz [36.389 dBuV _ [31.046dByV |-~  [-20611dB |14956dB |-  |-0.019dB
[m[1 [2.8818 MHz [34.388dByV  [29.469dBuV |-  [-21612dB [-16541dB |-  [-0.008dB .
>

sTatus 1 DC Coupled

Plot 7-383. Line Conducted Plot with 802.11a UNIl Band 5 (N)
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ww Keysight EMI Receiver - Frequency Scan =
RL RFPRESEL | 50 @ADC | CORREC [ SENSE:INT] I ALIGN AUTG | 09:05:14 PMJun 07, 2021
FREQUENCY SCAN Scan
CISPR NFE Discrete 52 /5
Scan-Search-Meas Atten: 10 dB Free Run

P T L P I
AT —
RN T T

I

Stop 30 MHz
VBW 90 kHz Dwell Time 96.07 ps {# 4 kHz)

sIG TRC FREQ QFDANMPTD AMPTD OFF QPDLL1A AGLLZ2A OFF COMPOSITEAMPCOR

1 W[1 [15561kHz |44.022dBuv  |40.896dBwV |-  [21.673dB |-14.799dB [--  [0.002dB |
2 W|1 [1.4099 MHz |39.603dBuV_|36768dBuwV |- [-16.397dB |-10.232dB [--  [0.001dB |
3 W[1 [17099 MHz [30.412dBuV_ [35791dBwV [-- [-16588dB |-10.208dB [--  [-0.010dB |
4 W[1 [26898MHz [39.453dBuV  |36244dBwV [--  [16547dB |-9.756dB [--  [-0.008dB |

5|
—
<

|m[1 [36338MHz [39.274dByV  [36412dBuV |-  [16.726dB |-10.588dB |-  [-0.009dB
g! 3.8178 MHz [38.822dByV  [34.920dBwV |-  [A17178dB [-11.080dB |-  [-0.014dB .

>

MSG

STATUS| ! DC Coupled

Plot 7-384. Line Conducted Plot with 802.11a UNIl Band 6 (L1)

RL

ww Keysight EMI Receiver - Frequency Scan =R =T
RFPRESEL | 50 @ADC | CORREC [ SENSE:INT] I ALIGN AUTG | 09:06:21 PMJun 07, 2021
FREQUENCY SCAN Scan
CISPR NFE Discrete 52 /5
Scan-Search-Meas Atten: 10 dB Free Run

VBW 90 kHz

o o i
IR B
R s e

Dwell Time 96.07 ps # 4 kHz)

Stop 30 MHz

sIG

TRC FREQ QFD AMPTD

AVG AMPTD OFF QPDLL1A

AGLLZA OFF COMPOSITEAMPCOR

1 [m[1 [160.00 kHz [43.403dBuV [38.948dBuwV |-  [22697dB |17.052dB |-  [0.002dB
|2 [m[1 [170.00kHz [41.590dBuV [38.285dBuwV |-  |-23370dB |-16676dB |-~  |0.002dB

3 W[1 [273.99kHz [36.781dBuV_[33.909dBuV [-- [-24215dB |17.087dB [--  [0.002dB |
4 W[1 [341.99kHz [39.503dBuV |35967dBwV [.-  [.19.652dB |-13.188dB [--  [0.002dB |
5 W|1 [1.3939MHz [34.719dBuv  |31631dBwV |-  [21.281dB |-14.469dB [--  [0.002dB |
[Blm |1 [1.6957 MHz [35.766dBuV__|32.072dBwV |- [-20.234dB [13.928dB [-- ____ [-0018dB8 M

<

>

MSG

STATUS| 1 DC Coupled

)

Plot 7-385. Line Conducted Plot with 802.11a UNII Band 6 (N)
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ww Keysight EMI Receiver - Frequency Scan

RL RF PRESEL | 50 © A\ DC CORREC [ SENSE:INT] [ ALIGN AUTO |
FREQUENCY SCAN Scan
CISPR NFE Discrete () /5
Scan-Search-Meas Atten: 10 dB Free Run

TR AL L

L

Stop 30 MHz
VBW 90 kHz Dwell Time 96.07 ps {# 4 kHz)

sIG TRC FREQ QFDANMPTD AVG AMPTD OFF QPDLL1A AGLLZ2A OFF COMPOSITEAMPCOR

11 [m[1 [166.00 kHz [39.982 dBuV | 35.934 dBuV
EIEE 202.00 kHz [41.010dBuV | 39.097 dBuV

|- [26477dB |19.224dB [--  [0.002dB |
|- [22518dB |14431dB [--  [0.002dB |
[1.3250 MHz [38.635dBuV_ [35287dBuV |-  [-17.365dB [10.713aB |-  [0.002dB |
4 W[1 [1.9939MHz [37.785dBuV  |33.746dBuV [--  [418.215dB |-12.254dB [--  [-0.009dB |
5 W|1 [35354MHz [39.014dBuv  |37.081dBwV |- [-16986dB |-8919dB [--  [-0.009dB |

|6 [m[1 |3.6898 MHz [39.676 dBuV [36.900dBuV |-~  [16.324dB [9.100dB |-  [-0.012dB .
< >
MSG STATUS 1 DC Coupled
Plot 7-386. Line Conducted Plot with 802.11a UNIl Band 7 (L1)
s Keysight EMI Receiver - Frequency Scan ==
RL RF PRESEL A\ DC CORREC [ SENSE:INT] [ ALIGN AUTO | 09:11:12 PMJun 07, 2021
FREQUENCY SCAN Scan TRACE
- — 5/5 TYPE [
CISPR NFE Di 1 (o)
scan.seamh.MEacsm ¢ Atten:10dB Free Run DET L

Stop 30 MHz
VBW 90 kHz Dwell Time 96.07 ps (# 4 kHz)

sIG TRC FREQ QFD AMPTD AVG AMPTD OFF QPDLL1A AGLLZA OFF COMPOSITEAMPCOR

1 [m[1 [170.86 kHz [40.333dBuV  [34.803dBuV |-~  [24586dB |-20.116dB |-  [0.002dB

2 |W|1 [197.83kHz [30.149dBuv  |36.227dBwV |- [-24552dB |17.474dB [--  [0.002dB |

17779 MHz [35.256 dBuV__ [31.079dBWV |-  [-20744dB [-14921dB |-  [-0034d8 |

24938 MHz [35453dBYYV  [31.394dBWV [~  [-20.547dB [-14606dB [~  |.0008dB |

|3.1498 MHz |34.268dBuV  [30.393dBuV |- [-21.732dB [15607dB |-  [0011dB |

31.794dByV _[-—  [-20.050dB [14.206dB [-- ___ [-0018dB M
>

1]
CRCIEN
5 w1 |
6 _mi1 ]
£

MSG STATUS| 1 DC Coupled

)

Plot 7-387. Line Conducted Plot with 802.11a UNII Band 7 (N)
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e Keysight EMI Receiver - Fraquancy Scan

RL RF PRESEL A\ DC CORREC [ SENSE:INT] [ ALIGN AUTO |
FREQUENCY SCAN Scan
CISPR NFE Discrete () /5
Scan-Search-Meas Atten: 10 dB Free Run

|| ll--
WA

T
I

Stop 30 MHz
VBW 90 kHz Dwell Time 96.07 ps {# 4 kHz)

sIG TRC FREQ QFDANMPTD AVG AMPTD OFF QPDLL1A AGLLZ2A OFF COMPOSITEAMPCOR

1 W[1 [154.00kHz |39.713dBuV  |36.342dBwV |-  [-26068dB |-19.439dB [--  [0.002dB |
2 W|1 [24498MHz [39.333dBuV_ |36.476dBuV |-  [-16667dB |-9.826dB [--  |-0.008dB |
3 W[1 [2.5978MHz [30.912dBuV_ [35656dBuV [-- [-16.088dB |-10.344dB [--  [-0.008dB |

[W]1 |2.9538 MHz [38.502dByV  [35.257dBWV |-~  [17.498dB [-10743dB [~  |-0.008dB |
5 |W|1 [3.4254MHz |38.189dBuwV  |36590dBwV |-  [47.811dB |-9410dB [--  [-0.008dB |
6 W|1 [3.6618MHz [39.761dBuV  |37.449dBwV |-  [-16.239dB [8551dB [--  [0011dB M
< >

MSG STATUS 1 DC Coupled

Plot 7-388. Line Conducted Plot with 802.11a UNIl Band 8 (L1)

ww Keysight EMI Receiver - Frequency Scan B =
RL RF PRESEL CORREC ‘ EEHEE:IHT‘ ‘ ALIGN AUTO ‘ 09:16:00 PM Jun 07, 2021
FREQUENCY SCAN Scan
CISPR NFE Discrete G0 55
Scan-Search-Meas Atten: 10 dB Free Run

10 dBidiv Refl 96.99 dBpV

b RN
AT A
e

SIG TRC FREQ QFD AMPTD AVG AMPTD OFF QPD LL1A AVG LLZ A OFF COMPOSITEAMPCOR  *

1 W[1 [150.00 kHz |41.126dBuV |37.777dBwV |-  [-24874dB |-18.223dB [--  [0.002dB |
2 |W|1 [337.99kHz |3B.599dBuv |36460dBwV |-  [-20653dB |12793dB [--  [0.002dB |
EIEI[I__
4 W[1 [2.8368MHz [34.74BdBuV_ [30.940dBwV [-- [21.252dB |-15.060dB [--  [-0.008dB |
EI:III__

I:Illm__

<

MSG sTatus 1 DC Coupled

Plot 7-389. Line Conducted Plot with 802.11a UNII Band 8 (N)
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ww Keysight EMI Receiver - Frequency Scan

RL RF PRESEL | 50 © A\ DC CORREC [ SENSE:INT] [ ALIGN AUTO |
FREQUENCY SCAN Scan
CISPR NFE Discrete () /5
Scan-Search-Meas Atten: 10 dB Free Run

Stop 30 MHz
VBW 90 kHz Dwell Time 96.07 ps {# 4 kHz)

sIG TRC FREQ QFDANMPTD AVG AMPTD OFF QPDLL1A AGLLZ2A OFF COMPOSITEAMPCOR

1 [m[1 [164.00 kHz [46.487 dBuV [44.152dBuyV |-~  [19.2904dB |-11.629dB |-  [0.002dB

|2 [m[1 [174.00kHz |44.077dBuV_ [41.263dBuwV |- [-20691dB |-13.614dB |-~  [0.002dB

5 w1 |
o _ml1 ]

3 W[1 [260.99kHz [33.872dBuv_[20.888dBuV [--  [-27.246dB |-21.230dB [--  [0.002dB |
[W]1 |313.99kHz [35.095dBuV [32633dBWV [~  [-24769dB [-17.231dB [~  |0.002dB |

380.98 kHz [38.230dBuV  |34.494dBuV |- [-19.834dB [13570dB |-  [0.002dB |

|437.99 kHz |40.650dBuV  [36.389dBuV |- [-16449dB [-10.710dB |-  [0.002dB  [®

>

MSG

STATUS| ! DC Coupled

Plot 7-390. Line Conducted Plot with 802.11a UNIl Band 5 (L1) with WCP

s Keysight EMI Receiver - Frequency Scan = EE
RL RF PRESEL A\ DC CORREC [ SENSE:INT] [ ALIGN AUTO | 03:44:19 PMJun 07, 2021
FREQUENCY SCAN Scan TRAGE
CISPR NFE Discrete 52 /5 TE Rl
Scan-Search-Meas Atten: 10 dB Free Run peT [

VBW 90 kHz

Stop 30 MHz
Dwell Time 96.07 ps # 4 kHz)

sIG

1 [m[|1 [168.89 kHz [47.187 dBuV |44.366dBuV |-~  [18.336dB |-11.165dB |-  [0.002dB

12 [m[1 [353.90 kHz
ENCIEN

w1 ]
5 ml1 |
6 _mi1 ]

TRC FREQ QFD AMPTD

3.
4.6078 MHz | 34.821 dBpV

AVG AMPTD OFF QPDLL1A

36996 dByV  [35.342dBWV |-  |-21.872dB [-13526dB |-~  |0.002dB |
43292 kHz [38.440dBuV_ [35.080dBuV |-  [-18756dB [12.117dB |-  [0.002dB |
[1.5379 MHz [32.930dBuV  [29.877dBuV .. ~ [-23.070dB [16123dB |- [.0.008dB |
|3.6618 MHz |34.154dByV  |20.366dBuV |-  [-21.846dB [16644dB |-  [.0018dB |
. 32.

2985dBpV |- = [-21479dB [13.015dB |-  |-0.028dB v
>

AGLLZA OFF COMPOSITEAMPCOR

MSG

STATUS| 1 DC Coupled

)

Plot 7-391. Line Conducted Plot with 802.11a UNIl Band 5 (N) with WCP
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e Keysight EMI Receiver - Fraquancy Scan

RL RF PRESEL A\ DC CORREC [ SENSE:INT] [ ALIGN AUTO |
FREQUENCY SCAN Scan
CISPR NFE Discrete () /5
Scan-Search-Meas Atten: 10 dB Free Run

N

oot .,

S i e, ™ ™
N

Stop 30 MHz
VBW 90 kHz Dwell Time 96.07 ps {# 4 kHz)

sIG TRC FREQ QFDANMPTD AVG AMPTD OFF QPDLL1A AGLLZ2A OFF COMPOSITEAMPCOR

1 W[1 [170.00 kHz |45.168dBuV |39.360dBwV |-  [19.793dB |-15600dB [--  [0.002dB |
2 W|1 [208.99kHz |41.365dBuv_ |37.9045dBuwV |-  [-21.880dB |-15.300dB [--  [0.002dB |
3 W[1 [44387kHz [43.120dBuV_ [41.352dBwV [-- [-13.869dB |-5637dB [--  [0.002dB |
[W]1 |2.2499 MHz [40.054dByV  [35841dBWV [~  [15946dB [-10.159dB [~  |-0.008dB |
5 |W|1 [4.4166MHz [39.110dBuV  |36971dBwV |-  [-16890dB |-9.020dB [--  |-0.026dB |
6 W|1 56816 MHz [39.409dBwV  [37.134dBwV |-  [-20.591dB [-12866dB [--  [-0038dB8 M
< >

Plot 7-392. Line Conducted Plot with 802.11a UNIl Band 6 (L1) with WCP

MSG STATUS 1 DC Coupled

e Keysight EMI Receiver - Fraquancy Scan [E=RE=R |
RL RF PRESEL CORREC [ SENSE:INT] [ ALIGN AUTO | 03:48:54 PMJ 21
FREQUENCY SCAN Scan TRAGE
CISPR NFE Discrete 52 /5 TE Rl
Scan SearchMeas Atten: 10 dB Free Run DET L

Stop 30 MHz
VBW 90 kHz Dwell Time 96.07 ps (# 4 kHz)

sIG TRC FREQ QFD AMPTD AVG AMPTD OFF QPDLL1A AGLLZA OFF COMPOSITEAMPCOR

1 W[1 [162.00kHz |44.722dBuV |42.115dBuV |-  [-20638dB |-13.246dB [--  [0.002dB |

EII:I[I__

[1 [222.00kHz [38.806 By [33.530dBuV |-  [-23.938dB [-19.213dB |-  [0.002dB |

I:Illm__

380.98 kHz |38.169dBuV |34.645dBuV |-  [-19.895dB [13419dB |-  [0.002dB |
[1_|437.98 kHz [40.656 dBuV__[36.010dBuV |- |-16444dB [-11.090dB |- [0.002dB ¥

>

.

Plot 7-393. Line Conducted Plot with 802.11a UNIl Band 6 (N) with WCP

MSG STATUS 1 DC Coupled
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e Keysight EMI Receiver - Fraquancy Scan

RL RF PRESEL A\ DC CORREC [ SENSE:INT] [ ALIGN AUTO |
FREQUENCY SCAN Scan
CISPR NFE Discrete () /5
Scan-Search-Meas Atten: 10 dB Free Run

q W
A T IO
Bl ™

Stop 30 MHz
VBW 90 kHz Dwell Time 96.07 ps {# 4 kHz)

sIG TRC FREQ QFDANMPTD AVG AMPTD OFF QPDLL1A AGLLZ2A OFF COMPOSITEAMPCOR

1 W[1 [183.47kHz |44.512dBuv  |39.419dBwV |-  [19.815dB |-14.908dB [--  [0.002dB |

2 |W|1 [390.73kHz |40.799dBuV  |39.272dBwV |- [17.250dB |-8776dB [--  [0.002dB |

[W]1 |1.9989 MHz [35749 dByV [31.672dBWV |-  [-20.251dB [-14.328dB [~  |-0008dB |

4 W[1 [3.3218MHz [39.014dBuV  [36924dBwv [--  [16986dB |-9.076dB [--  [-0.008dB |

5 W|1 [4.3615MHz [39.443dBuv  |36.203dBwV |-  [16557dB |-9797dB [--  |-0.018dB |
[W|1 |4.6977 MHz [34.385dBuYV [33.028dBWV |-  |-21615dB [-12972dB |-  [-0022dB &

>

Plot 7-394. Line Conducted Plot with 802.11a UNIl Band 7 (L1) with WCP

MSG STATUS 1 DC Coupled

e Keysight EMI Receiver - Fraquancy Scan [E=RE=R |
RL RF PRESEL A\ DC CORREC [ SENSE:INT] [ ALIGN AUTO | 03:53:21 PMJ 21
FREQUENCY SCAN Scan TRAGE
CISPR NFE Discrete 52 /5 TE Rl
Scan-Search-Meas Atten: 10 dB Free Run et [l

Il bl i
Ill
|
Stop 30 MHz
VBW 90 kHz Dwell Time 96.07 ps (# 4 kHz)

sIG TRC FREQ QFD AMPTD AVG AMPTD OFF QPDLL1A AGLLZA OFF COMPOSITEAMPCOR

1 W[1 [150.00 kHz |45.634dBuV |41.189dBwV |- [-20.366dB |-14811dB [--  [0.002dB |
2 W|1 [194.00kHz |41.826dBuV |37.775dBwV |- [-22.038dB |-16.089dB [--  [0.002dB |
3 W[1 [238.76kHz [37.418dBuV [32841dBwV [-- [24721dB |-19.299dB [--  [0.002dB |
4 W[1 [431.03kHz [41.705dBuv |41.260dBwv [.- ~  [.15528dB |-5973dB [.- ~ [0.002dB |
5 W|1 [451.77kHz |42497dBuv |41277dBwV |-  [14.346dB |-6565dB [--  [0.002dB |

I:I[Im__

MSG STATUS 1 DC Coupled

<

.

Plot 7-395. Line Conducted Plot with 802.11a UNIl Band 7 (N) with WCP
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e Keysight EMI Receiver - Fraquancy Scan

RL

RF PRESEL A\ DC CORREC [ SENSE:INT] [ ALIGN AUTO |
FREQUENCY SCAN Scan
CISPR NFE Discrete () /5
Scan-Search-Meas Atten: 10 dB Free Run

VBW 90 kHz

Stop 30 MHz
Dwell Time 96.07 ps # 4 kHz)

sIG

racl
0
u

TRC FREQ QFDANMPTD

AVG AMPTD OFF QPDLL1A

1_W[1 [170.00kHz |43.329dBuv  |39.496dBwV |-  [-21.632dB |-15465dB [--  [0.002dB |
I:I[I__
EEEMIE__
429.98 kHz |45.257 dBWV  |43.692dBWV |-  [-11.996dB [3561dB |-  [0.002dB |
44998 kHz |44.978dBuV  |42670dBuV |-  [-11.897dB [4206dB |-  [0.002dB |

|473.98 kHz |44.429dBuV  [43.085dBuV |-  [-12015dB [3.359dB |- [0.002dB [®
>

AGLLZ2A OFF COMPOSITEAMPCOR

H B
@

STATUS 1 DC Coupled

Plot 7-396. Line Conducted Plot with 802.11a UNIl Band 8 (L1) with WCP

e Keysight EMI Receiver - Frequency Scan

==

RL

RF PRESEL CORREC ‘ EEI‘JEE:IHT‘ ‘ ALIGN AUTO ‘ 03:56:36 PM Jun 07, 2021
FREQUENCY SCAN Scan
CISPR NFE Discrete ) 5/5
Scan-Search-Meas Atten: 10 dB Free Run

10 dBidiv Refl 96.99 dBpV

A

A ———

L
1 I

VBW 90 kHz

Stop 30 MHz
Dwell Time 96.07 ps{# 4 kHz)

SIG TRC FREQ QFD AMPTD AVG AMPTD OFF QPD LL1A AVG LLZ A OFF COMPOSITEAMPCOR  *

1 [m[1 [160.00kHz [45.761 dBuV [42.063dBuwV |-  [20.239dB [13937dB |-  [0.002dB

2 |W|1 [180.55kHz |40.738dBuv |37.511dBuV |-  [-23318dB |-16546dB [--  [0.002dB |

|- [22125dB |15014dB [--  [0.002dB |

43264 kHz [41.794dBuV_ [40.762dBuV |-~  [-15408dB [6440dB |-  [0.002dB |

|453.39 kHz |42460dBuV  [41.213dBuV [.. ~ [-14353dB [5600dB |-  [0.002dB |
|473.72 kHz |40.585dBuV  [39.520dBuV |-  |-16863dB [6928dB |-  [0.002dB [®

>

<

m 1|
w1 ]
w1
ml |

369.99 kHz |36.377 dBuV | 33.488 dBuV

MSG

sTatus 1 DC Coupled

Plot 7-397. Line Conducted Plot with 802.11a UNII Band 8 (N) with WCP
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8.0 CONCLUSION

The data collected relate only the item(s) tested and show that the Samsung Portable Tablet

FCC ID: A3LSMF926JPN is in compliance with FCC Part 15.407.

. 7N PCTEST' MEASUREMENT REPORT Approved by:
FCC ID: A3LSMF926JPN —/\,TG (CERTIFICATION) Pamsuncd

Quality Manager
TestR t S/N: Test Dates: EUT Type:
est epor est vate P Page 261 of 261
1M2106230070-11-R1.A3L | 04/07/2021 — 06/08/2021 |Portable Tablet
© 2021 PCTEST

V 9.0 02/01/2019
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly
of contents thereof, please contact INFO@PCTEST.COM.



